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saronas. FCC RF Test Report

Report No. :

FG253103-01B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0036
40 Normal Voltage 0.0021
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0038

-10 Normal Voltage 0.0056 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0055
20 Normal Voltage 0.0000
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report Report No. : FG253103-01B
For Sample 2
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.28 6.17 6.49 PASS
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saranis. FCC RF Test Report Report No. : FG253103-01B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.67 9.75
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FCC RF Test Report

Report No. : FG253103-01B
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Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690,000 MHz 698.900 MHz 100.000 kHz 698.77108 MHz -40.96 dBm -27.96 dB 706,000 MHz 716,000 MHz 100.000 kHz 713.07792 MHz 4.45 dBm -25.55 dB
£98.900 MHz 599.000 MHz 30.000 kHz 698.98207 MHz -43.54 dBém -30.54 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00504 MHz ~44.65 dBm -31.55 db
699.000 MHz 709.000 MHz 100.000 kHz 702.48152 MHz 4.29 dBm -25.71 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -42.24 dem -20.24 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG253103-01B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
690.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -35.36 dBm -22.36 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.42557 MHz 19.71 dBm -10.29 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99995 MHz -31.89 dBém -18.89 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -30.64 dem -17.64 dB
£99.000 MHz 709.000 MHz 100.000 kHz 699.62438 MHz 20.30 dBm -9.70 d& 716,100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -35.84 dbm -22.94 dB.
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690,000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -41.86 dBm -28.86 dB 706,000 MHz 716,000 MHz 100.000 kHz 711,55944 MHz 3.27 dBm -26.73 dB
£98.900 MHz 599.000 MHz 30.000 kHz 698.99925 MHz -43.04 dBm -30.04 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00534 MHz ~43.10 dBm -30.10 dB
699.000 MHz 709.000 MHz 100.000 kHz 702.07193 MHz 3.47 dBm -26.53 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -42.30 dem -20.30 dB
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SPORTON LAB.
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Report No. : FG253103-01B

LTE Band 12 / 10MHz / 64QAM
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690.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -35.35 dBm -22.35 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.40559 MHz 19.19 dBm -10.81 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99925 MHz -29.78 dBm -16.78 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00425 MHz -33.13 dem -20.13 dB
639.000 MHz 709.000 MHz 100.000 kHz 699.62438 MHz 18.72 dBm -11.27 dB 716,100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -37.39 dém -24,39 dB
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690,000 MHz 698.900 MHz 100.000 kHz 698.83332 MHz -42.03 dBm -29.03 d& 706,000 MHz 716,000 MHz 100.000 kHz 711.88911 MHz 2.46 dBm -27.54 dB
£98.900 MHz 599.000 MHz 30.000 kHz 698.98826 MHz -45.20 dBm -32.20 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.02852 MHz ~45.96 dBm -32.96 db
699.000 MHz 709.000 MHz 100.000 kHz 703.31069 MHz 2.16 dBm -27.84 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,23781 MHz -42,01 dem -29.01 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG253103-01B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum k=
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Range Low RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 590.000 MHz 100.000 kHz 687.85607 MHz ~64.17 dBm 5117 dB 30.000 MHz £00.000 MHz 100.000 kHz 662.12804 MHz ~63.57 dém -50.57 dB
725.000 MHz 1.000 GHz 100.000 kHz 930.08242 MHz -64.01 dém -51.01 B 725.000 MHz 1.000 GHz 100.000 kHz 863.87363 MHz -64.11 dém -51.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.95 dBm -31.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -44.25 dBm -31.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49.30 d8m -36.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -49.21 d8m -36.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79530 GHz -51.05 dBm -38.05 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.75081 GHz -51.25 dBm -38.25 dB
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30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -63.76 dBm -50.76 dB
725.000 MHz 1.000 GHz 100,000 kHz 0914,97253 MHz -64.08 dBm -51.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -44.47 dBm -31.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -48.36 dBm -36.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77831 GHz -51.18 dBm -38.18 dB
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SPORTON LAB.
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Report No. : FG253103-01B

LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum k=
Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency Power Abs | ALim
30.000 MHz 590.000 MHz 100.000 kHz 68200855 MHz ~64.47 dBm “51.47 dB 30.000 MHz £00.000 MHz 100.000 kHz 651.46027 MHz ~63.92 dém -50.02 B
725.000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -63.85 dBm -50.85 dB 725.000 MHz 1.000 GHz 100.000 kHz 891.83560 MHz -63.95 dém -50.95 B
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.76 dBm -31.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -49.37 d8m -36.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -49.24 d8m -36.24 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.78180 GHz -51.04 dBm -38.04 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.77181 GHz -51.01 dém -38.01 dB
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30.000 MHz 690.000 MHz 100.000 kHz 675.32234 MHz -64.40 dBm -51.40 dB
725.000 MHz 1.000 GHz 100,000 kHz 880.02242 MHz -64.08 dBm -51.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.04 dBm -32.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -48.44 dBm -36.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.75081 GHz -51.19 dBm -38.19 dB
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LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum k=
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 590.000 MHz 100.000 kHz 654.54273 MHz -65.81 dém -52.81 dB 30.000 MHz £00.000 MHz 100.000 kHz 660.47976 MHz ~64.13 dBm 5113 dB
725.000 MHz 1.000 GHz 100.000 kHz 728.70879 MHz -68.43 dém -55.43 dB 725.000 MHz 1.000 GHz 100.000 kHz 847.39011 MHz -68.39 dém -55.39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -42.68 dBm -29.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -43.08 dBm -30.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -53.33 dém -40.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -53.39 dém -40.39 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95426 GHz -59.06 dBm -46.06 0B 7.000 GHz 9.000 GHz 1.000 MHz 8.75231 GHz -59.07 dBm -46.07 dB
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30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.28 dBm -51.28 dB
725.000 MHz 1.000 GHz 100,000 kHz 888.873632 MHz -68.29 dBm -55.29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.11 dBm -30.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89576 GHz -53.21 dBm -40.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.78080 GHz -58.86 dBm -45.86 dB
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LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum k=
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 590.000 MHz 100.000 kHz 654.54273 MHz ~65.00 dém -52.00 & 30.000 MHz £00.000 MHz 100.000 kHz 658.17001 MHz ~63.47 dBm -50.47 dB
725.000 MHz 1.000 GHz 100.000 kHz 902.33516 MHz -68.37 dém -55.37 dB 725.000 MHz 1.000 GHz 100.000 kHz 927.06044 MHz -68.49 dém -55.40 B
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.11 dBm -30.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.85 dBm -29.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -53.00 d8m -40.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -53.23 dém -40.23 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72507 GHz -58.88 dBm -45.88 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.94326 GHz -59.07 dBm -46.07 dB
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Spectrum I
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -65.06 dBm -52.06 dB
725.000 MHz 1.000 GHz 100,000 kHz 882,82967 MHz -68.51 dBm -55.51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.20 dBm -30.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92226 GHz -53.10 dBm -40.10 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95176 GHz -58.90 dBm -45.90 dB
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Report No. :

FG253103-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0016
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report Report No. : FG253103-01B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.30 6.09 6.35 PASS
Sporton International Inc. (Kunshan) Page Number 1 A177 of A189

TEL : +86-512-57900158
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LTE Band 13/ 10MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77498202 MHz -57.13 dBm -22.13 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.62737 MHz -75.9% dBm -40.92 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.01573 MHz -45.60 dBm -32.60 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.85819 MHz -63.08 dBm -50.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95539 MHz -45.65 dBm -33.65 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,99025 MHz -67.22 dém -54.22 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20.39 dBm -9.61 dB 776.000 MHz 786.000 MHz 100.000 kHz 786.68731 MHz 20.50 dém -9.50 dB
788.000 MHz 788.100 MHz 30.000 kHz 78802032 MHz -67.11 dBm -54.11 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,03691 MHz -52.58 dBm -39.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 78B.14650 MHz -63.05 dBm -50.05 dB 788,100 MHz 293.000 MHz 100,000 kHz 789.98846 MHz ~44.08 dBm ~31.08 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,30519 MHz -76.07 dBm -41.07 dB 703,000 MHz 506,000 MHz 6250 kHz 705,39610 MHz -60.27 dBm -24.27 dB
\ ~
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763.000 MHz 775,000 MHz 6.250 kHz 774,93407 MHz -53.70 dBm -18.70 dB 763.000 MHz 775.000 MHz 6,250 kHz 774,91009 MHz -62,42 dBm -27.42 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84251 MHz -39.43 dBm -26.43 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.75210 MHz -50.10 dBm -37.10 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99286 MHz -43.97 dBm -30.97 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,99015 MHz -54.62 dBm -41.62 dB
776.000 MHz 788,000 MHz 100,000 kHz 77943457 MHz 5.02 dBrm -23.98 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.73327 MHz 5.92 dBm -24.08 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,05250 MHz -52.64 dBm -39.64 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.06189 MHz -41,37 dBém -28.37 dB
788.100 MHz 793,000 MH2 100.000 kHz 788,14650 MHz -48.34 dBm -35.34 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -37.76 dém -24.76 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -66.41 dBm -31.41 dB 703,000 MHz 806,000 MHz 6,250 kHz 793,05844 MHz -61,33 dBm -26.33 dB
) ~
)
Il - ( ) ] w
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763.000 MHz 775.000 MHz 6.250 kHz 77499401 MHz -58.58 dBm ~23.58 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.90310 MHz -76.13 dBm -41.13 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,40325 MHz -44.01 dBrm -31.01 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.98516 MHz ~63.14 dBm ~50.14 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99456 MHz -52.90 dBm -39.90 dB 775,000 MHz 776,000 MHz 30,000 kHz 775 06708 MHz 67,47 dBrm Z54.47 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.31269 MHz 19.66 dBm -10.34 dB 776.000 MHz 786,000 MHz 100,000 kHz 786.65135 MHz 19.69 dBm 10,31 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02093 MHz -67.25 dém -54.25 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.05709 MHz -46.05 dBm -33.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -63.23 dbm -50.23 dB 768.100 MHz 793,000 MHz 100,000 kHz 768.97378 MHz -45.13 dém -32.13 dB
793.000 MHz 808,000 MHz 5,250 kHz 703,27922 MHz -76.18 dBm -41.19 dB 703000 MH= 206,000 MHz 6250 kiz 705 34416 MHz 67,16 dBm 32,15 dB
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77494605 MHz -53.34 dBm -18.34 db 763.000 MHz 775.000 MHz 6,250 kHz 774.86214 MHz -64,26 dBm -29.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.78536 MHz -38.69 dBm -26.69 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87078 MHz -50.82 dBm -37.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92822 MHz -44.14 dBm -31.14 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,97657 MHz -55.25 dBm -42.25 dB
776.000 MHz 788,000 MHz 100,000 kHz 780 46553 MHz 4.98 dBrm -25.02 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.66134 MHz 4.86 dBm -25.14 dB
788.000 MHz 788.100 MHz 30,000 kHz 788,07428 MHz -53.21 dBm -40.21 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.08906 MHz -41,50 dBm -28.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,16608 MHz -49.20 dBm -36.20 dB 788.100 MHz 792,000 MHz 100,000 kHz 788.10734 MHz -37.53 dém -24.53 dB
793.000 MHz 806,000 MHz 6,250 kHz 79308442 MHz -68.93 dBm -33.93 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -61,54 dBém -26.54 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77494605 MHz -59.32 dBm -24.32 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.41858 MHz -75.96 dBm -40.96 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.03282 MHz -47.33 dBm -34.33 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.81683 MHz ~63.41 dBm 50,41 dB
775.900 MHz | 776,000 MHz 30,000 kHz 775,95110 MHz -48.01 dBm -35.01 dB 775,900 MHz 776.000 MHz 30,000 kHz 77504411 MHz -57,80 dem 54,80 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.33666 MHz 18.52 dém -11.48 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 18.57 deém C11.43 dB
788.000 MHz 788,100 MHz 30,000 kHz 786.00325 MHz -67.35 dBm -54.35 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.06419 MHz -47.55 dBm -34.55 dB
788.100 MHz 793.000 MHz 100.000 kHz 78B.10245 MHz -63.54 dBm -50.54 dB 788.100 MHz 793.000 MHz 100.000 kHz 769.99825 MHz -46.30 dBm -33.30 dB
793.000 MHz 506.000 MHz 6.250 kHz 793,92857 MHz -76.41 dBm -41.41 dB 703.000 MHz 306,000 MH= 250 kH= 705 34416 MH= 270 15 dBm 3515 dB
) J il |
L JL J
Date: 18.JUL.2022 15:34:50 Dater 18 JUL 2022 15:51:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

b m L= || ] um
Ref Level 25.00 dem  Offset 5,00 d& Mode Auto Sweep Ref Level 25.00 dérm  Offset 5.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
o0 dhhllnll heck PABS 20 dLiqu gheck PABS
Line _§PURIOUS_|INE_ABS PASS Line _$PURIOUS_| INE_ABS_| PABS
10 dBm: 10 dB
0 dam — 0 dBm anmses e
-10 dBm J[ L -10d — J l
-20 dBm 1 20 de
l ‘. [ \
SPURIGUS_LINE_ABS_ L | SPURIOUS_LINE /j H
-40 dBm 40 dém IS \
-50 dem: ‘/ T.‘ -50 dB
-60 dem . [ 60 dei M W
W ‘ .«—"J M,
-70 dBm -70 dem
— e Y
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77499401 MHz -53.10 dBm -18.10 dB 763.000 MHz 775.000 MHz 6,250 kHz 774.57443 MHz -65,30 dBm -30.30 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84381 MHz -39.18 dBm -26.18 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.86269 MHz -51.86 dBm -38.86 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95220 MHz -43.49 dBm -30.49 dB 775,900 MHz 776,000 MHz 30.000 kHz 775,90215 MHz -56.99 dBm -43.89 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,96003 MHz 4.00 dBm -26.00 dB 776.000 MHz 786,000 MHz 100,000 kHz 783.76224 MHz 3.90 dém -26.10 db
788.000 MHz 788,100 MHz 30.000 kHz 788,04491 MHz -54.61 dBm -41.61 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.05549 MHz -41,38 dBm -28.38 dB
788.100 MHz 793,000 MH2 100.000 kHz 788,15140 MHz -50.83 dBm -37.83 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -37.38 dém -24.38 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -70.27 dBm -35.27 dB 703,000 MHz 806,000 MHz 6,250 kHz 793,04545 MHz -62.56 dBm -27.56 dB
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763.000 MHz 775,000 MHz 6.250 kHz 772.94406 MHz -60.42 dBm -25.42 dB 763.000 MHz 775.000 MHz 6.250 kHz 771.02597 MHz -56.28 dBm -21.28 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.21893 MHz -50.67 dBm -37.67 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.46978 MHz -52.12 dBm -39.12 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99555 MHz -54.46 dBm -41.46 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,95699 MHz -57.96 dBm -44.96 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 20.44 dBm -9.56 dB 776.000 MHz 786.000 MHz 100.000 kHz 786.39960 Mz 20.51 dBm -9.49 dB
788.000 MHz 788.100 MHz 30.000 kHz 78604850 MHz -57.28 dBm -44.28 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,02782 MHz -47.82 dBm -34.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.58287 MHz -38.83 dBm -25.83 dB 788.100 MHz 793.000 MHz 100,000 kHz 79109825 MHz -46.29 dBm -33.29 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,00649 MHz -50.88 dBm -15.88 dB 703,000 MHz 506,000 MHz 6250 kHz 704,03247 MHz -62.56 dBm -27.56 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.69431 MHz -56.50 dBm -21.50 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.68467 MHz -42.62 dBm -29.62 db
775,900 MHz 776,000 MHz 30.000 kHz 775.90175 MHz -47.31 dBm -34.31 dB
J76.000 MHz 788,000 MHz 100,000 kHz 782.25175 MHz 2.96 dBm -27.04 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09026 MHz -43.60 dBm -30.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12602 MHz -39.02 dBm -26.02 dB
793.000 MHz £06.000 MHz 6.250 kHz 793.07143 MHz -54.10 dBm -19.10 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG253103-01B
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775,900 MHz 776,000 MHz 30.000 kHz 775.99236 MHz -47.14 dBm -34.14 db
J76.000 MHz 788,000 MHz 100,000 kHz 7B80.63337 MHz 2.15 dBm -27.85 dB
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I

J

Date A8 L2022 180050

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX: +86-512-57900958
IHDT56AF8

FCCID:

Page Number : A185 of A189






